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Test Report

WEHS: JC-CPC240089-1-9
Report No.: JC-CPC240089-1-9

=T RILAEONEZE GRIID AR AH]
Applicant: TK Precision Plastics (Shenzhen) Limited
Lalbetial

Manufacturer: /

FE AR Aquila JiK# (1525C)

Name of Sample:  Aquila Bottom cover (1525C)

pim JiA

Brand: /

B % PC2456+ pigment P25146 ; SL iz

Model / Style: PC2456+ pigment P25146 bombay brown
i A H

Date of Issuance: 2024-01-31

JRRERNE AR B PR A F
Skyte Testing Services Guangdong Co., Ltd.
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%5 H ] Report Date: 2024-01-31

el RILKEENEZE GRIID HIRAF
Applicant Name:  TK Precision Plastics (Shenzhen) Limited
BRI G X RBATEIE AL XCORTIRHE. GRYID AIRAR G #/) 55 101, F # 2,
3. 55, H¥/ 58, 95, J# 5 AIX 1, 2. 3. 4, 5. 7)Z. B XATEU%
ZEHE 7 Hhtik 101 of Building G, No.2 & 3 & 5 of Building F, No.8 & 9 of Building H, 1,2,3,4,5,7 Floor
Applicant Add: of A Section and Administrative Building of B Section of Building J, TK Technology
(Shenzhen) Limited, Tangjia Community, Fenghuang Street, Guangming District,
Shenzhen City, Guangdong Province, P.R. China

TACITIERE, BRI UL R .

Test samples were submitted by the applicant, report on the submitted samples said to be:

FF i 24 5 Aquila J£#E (1525C)

Sample Name: Aquila Bottom cover (1525C)

TS A% PC2456+ pigment P25146 & 45

Model / Style: PC2456+ pigment P25146 bombay brown
FEREH 2024-01-24

Sample Received Date:  Jan. 24, 2024

far il H 3 2024-01-24 % 2024-01-31
Testing Period: Jan. 24, 2024 to Jan. 31, 2024

* *k*k * * *

WRYEZAL T ZORBATING,  FAARIN S R PE W R 0.

Tests conducted: As requestetiry=the applicant. See the following pages for details.

Signed for and on begalf
Skyte Testing Services

TN 5T

Vanessa Huang / Technical Director
CNAS 27 N

CNAS Approved Signatory
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WRE R AL Test Requirement and Conclusion:

WHRITEH Test Item

JIRELR Test Requirement £E4 Conclusion

Z I (PAHS)
Polycyclic Aromatic Hydrocarbons
(PAHSs)

AfPS GS 2019:01 PAK 5T GS i di iH A6
FIVPAE 2 3055 TR 1 ZRIKPRZEE R

Category 1 in AfPS GS 2019:01 PAK, Testing =
and assessment of polycyclic aromatic Pass

hydrocarbons (PAHS) in the recognition of
the GS mark
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#h4k: 400-6898-200
tEH: (86-0755) 2672 7113

W41k www.skyte.com.cn
154w 518101

HLIIR: service@skyte.com.cn
Hi: (86-0755) 3323 9933
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K45 B Test Results

MRS & RigsR ;
‘\ 3 " i, FERMR | RE
R B CAS 5 | Test Sample & Test Results (mg/kg) MDL Lirmits *
Test Items CAS No. Aquila JEzE (1525C)
. (mg/kg) (mg/kg)
Aquila Bottom cover (1525C)
- [a]tE (BaP)
50-32-8 N.D. 0.2 <0.2
Benzo[a]pyrene (BaP)
#IE[e]tt (BeP)
192-97-2 N.D. 0.2 <0.2
Benzo[e]pyrene (BeP)
It [a]# (BaA)
56-55-3 N.D. 0.2 <0.2
Benz[a]anthracene (BaA)
A IF[b]R & (BbF)
205-99-2 N.D. 0.2 <0.2
Benzo[b]fluoranthene (BbF)
FIF[17EE (BJFA)
5 . 205-82-3 N.D. 0.2 <0.2
Benzo[j]fluoranthene (BjFA)
HIFKIKR R (BKF)
207-08-9 N.D. 0.2 <0.2
Benzo[k]fluoranthene (BKF)
J# (CHR)
218-01-9 N.D. 0.2 <0.2
Chrysene (CHR)
—ZJf[ah]iE (DBA)
53-70-3 N.D. 0.2 <0.2
Dibenzo[a,h]anthracene (DBA)
#Jf[g,h,i]HE (BPE)
. 191-24-2 N.D. 0.2 <0.2
Benzo[g,h,i]perylene (BPE)
EfiZK[1,2,3-cd]EE (IPY)
193-39-5 N.D. 0.2 <0.2
Indeno[1,2,3-cd]pyrene (IPY)
JE (PHE)
85-01-8 N.D. 0.2 S
Phenanthrene (PHE)
B (ANT)
120-12-7 N.D. 0.2 _
Anthracene (ANT)
WHE (FLT)
206-44-0 N.D. 0.2 S
Fluoranthene (FLT)
& (PYR)
129-00-0 N.D. 0.2 -
Pyrene (PYR)
3, B, RE, W) BE
(3E W ) s ND. <1
Sum of (PHE, ANT, FLT, PYR)
% (NAP)
91-20-3 N.D. 0.2 <1
Naphthylene (NAP)
15 Wi 2 I 5 ke
5 Wi I7 ke A NLD. <
Sum of 15 PAHs
farill A Tested by: FR#& % Chen Junlong H %A Checked by: B#4H Huang Xiangwei
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£ Remarks:

(1) mgkg = ZwAT 5 milligram per kilogram
(20 MDL = JiEkEH R method detection limit
(3) N.D. = K, DNTFHEKEHE not detected, less than MDL
@ # _ BRAESI B AfPS GS 2019:01PAK 3 1 I3 1 2.
" The limits are quoted from Category 1 of Table 1 in AfPS GS 2019:01PAK.
7% Test Method
K5 H R 75 i KA
Test Item Test Method Test Instrument
I (PAHs
: * hjkl ( ) AfPS GS 2019:01PAK GC-MS
Polycyclic Aromatic Hydrocarbons (PAHS)

FE 5B H- Sample Photo

/NN

5960 61 62 63 64 65 66 671 68 O\

JC-CPC240089-1-9

(R 5e)
(End of report)
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